

certificate
no. **OA 2051051**
dated 2021-03-03

Translation In any case, the German original shall prevail.

DGUV Test Certificate

Name and address of the
holder of the certificate
(customer):

Product designation: **Safety rope**

Type: Saveking
Nominal sizes 3 mm, 4 mm and 5 mm

Testing based on: GS-OA-15-01:2020-02 Principles for the testing and certification of
Slings

Test report: Processing number 20.03.01 from 2020-03-18

Further details: Intended use:
Safety rope in the event area (DGUV regulation 17)
Loads to be secured in a single strand:
rope diameter 3 mm - max. 20 kg
rope diameter 4 mm - max. 40 kg
rope diameter 5 mm - max. 60 kg
Loads to be secured in two strands:
rope diameter 3 mm - max. 30 kg
rope diameter 4 mm - max. 60 kg
rope diameter 5 mm - max. 90 kg

The rules of the UVV "Event and production facilities
for scenic presentation" (DGUV regulation 17) must be observed.
This certificate replaces the certificate with the number OA 2051051
from 20.04.2020.

The type tested complies with the test basis specified above. The holder of the certificate is
entitled to affix the DGUV Test mark shown overleaf to the products complying with the type
tested, including the specification given under the heading further details.

The present certificate including the right to affix the DGUV Test mark is valid until: **2025-04-19**

Further provisions concerning the validity, the extension of the validity and other conditions
are laid down in the Rules of Procedure for Testing and Certification.



Dipl.-Wirt.-Ing. Christian Adler